Attachments
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JB Replaces Toro Sand Pro 5040 Parts %
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J Eront Lift Frame - Model 08712

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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Part No.

Replaces Toro Sand Pro 5040 Parts

Attachments

Front L/éft Frame - Model 08712
OEM

Description
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Qty Order
Req Quantity

Overhaul Kits

1

R83-7000SK

Detail Description: Includes Seals, O-Rings & 1 ea: R43-5220 Retaining Ring to rebuild one

56-3810,
56-3820,
70-2790,
83-7250,
86-5260,
86-5360

Seal Kit - Fits R83-7000 Cylinder

cylinder:
Other Parts Available

27-2510,

20 R83-7000 ggg;gg Hydraulic Cylinder 1
83-7000

21 R32120-93 32120-93 Snap Ring - HD 2

22 R340-103 gjg}g; Hydraulic Fitting - 45 Deg 1
107-8844,

23 R237-22 237-22, O-Ring 6
237-78

24 R237-21 ;;;él O-Ring 4

25 R340-132 340-132 Hydraulic Fitting - 90 Deg 1

26 R6050-112 32151-29 Ring - Retaining 1

27 R285-17 522:13' Plug - 1/8 NPT 1
21-8550,

28 R43-1710 231 ;1 8’_01’ Valve Assy 1
43-1730

29 R321-23 321-23 Bolt - Hx HD 1/4-20 x 3 3
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30

R340-77

340-100,
340-77,
95-7889

Hydraulic Fitting

31

R237-42

237-42,
31-4160

O-Ring

32

R32128-33

32128-33

Nut - 1/4-20 Flanged Serr

32

R301504

2296-42,
301504,
32127-24,
32128-33,
32146-17,
3296-16,
3296-42,
3296-42,
915661P

Locknut - ESNA 1/4-20

33

R340-92

340-92

Hydraulic Fitting - Striaght

34

R88-8480

85-8920,
88-8480

Bracket-Pivot

35

R2710-20

2710-20

Link - Offset

36

R3290-360

3290-360

Bolt

37

R98-8159

98-8159

Pivot

38

R3296-2

32127-10,
3296-2,
9157404

Nut - #10 Lock

39

R3290-477

108473,
3290-477

Washer - Spring Wave

40

R108-7941

108-7941

Plate-Guide, Lever

41

R3256-22

24-9-BD,
3-1032,
3256-1,
3256-22,
93-0954,
93-0989

Washer - Flat 1/4 Yellow

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
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41

R453023

3256-1,
3256-22,
3256-72,
33094-00

Washer - Flat 1/4

42

R3234-33

3234-33

Bolt - 1/4-20 x 3/4 Serr Hex Flanged

43

R98-0152

98-0152

Knob-Tapered

44

R32121-73

29-56-D,
32121-7,
32121-73,
95462

Pin - Roll

45

R3290-378

30-1740,
3290-378,
52-6570,
60-4340

Cable Tie

46

R32144-11

32104-23,
32104-31,
32104-83,
32140-69,
32140-82,
32144-11

Bolt - 5/16-18 x 1 Hx FI Tf

47

R108-5472

108-5472,
108-6871

Tube Assy w/Bushings

48

R256-311

256-311,
94-1388

Bushing-Split

49

R108-2282

108-2282

Pin-Clevis

50

R302-5

21-6010,
302-11,
302-37,
302-47,
302-5,
302-57,
302-58,
302-6,
31-0300,
32-9660,
60-0800,
62-3880,
92-4181

Fitting - Grease

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
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51

R460050

01-151-0060,
3272-23,
460050

Pin - Cotter 3/16 x 1-1/4

52

R32144-10

32140-81,
32144-10,
32144-3,
34-140-AMVD

Bolt - 1/4-20 x 3/4 Serrated Hx Wshr

53

R108-6885

108-6885

Pin Assy

54

R33-3090

30-1420,
33-3090

Bushing

55

R325-8

01-150-0590,
01-178-0816,
20-89-AGD,
3226-4,
325-8

Bolt

56

R3296-25

30-3380,
32127-21,
32127-31,
3290-160,
3290-33,
3296-13,
3296-25,
3296-45,
329645

Locknut - 1/2-13 Heavy ESNA

57

R323-8

01-150-0060,
01-178-0612,
20-49-AD,
20-49-AGD,
323-8,
3273-41,
908036P

Bolt - Hex HD 3/8-16 x 1-1/2 GR8

58

R3296-39

32127-25,
32128-36,
3290-357,
3296-17,
3296-22,
3296-39,
915663P,
99-7443

Locknut - 3/8-16 Nylon
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58

R32128-43

30-8990,
32128-43,
3290-357

Nut - Flanged Whiz - 3/8-16

59

R323-10

01-150-0680,
01-178-0616,
100-6663,
100-8320,
1489,
20-51-AD,
20-51-AGD,
3224-6,
323-10,
323-35,
908336

Bolt - Hex HD 3/8-16 x 2

60

R325-7

01-150-0380,
01-178-0814,
3226-3,
325-7,
48-9490

Bolt - 1/2-13 x 1 3/4 Hex HD Gr 5

61

R99-7420

100-8493,
99-7420

Plug-Hole

62

R43-5220

43-5220

Ring - Retaining
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